

TEST REPORT

REPORT NUMBER : TURA 201496024
APPLICANT NAME : Intertek Testing Services Italy Srl
ADDRESS : Via Ilio Barontini 22 / BScandicci Vat No.: 12431470157
 Florence / ITALY
 TEL:+39 055 790873
 FAX:+39 055 791198
Attention : Elena Cambi, Federica Cuicchio, Ilenia Francioni
 (elena.cambi@intertek.com; federica.cuicchio@intertek.com; ilenia.francioni@intertek.com)

DATE IN : 22 July, 2014 (15:00)
DATE OUT : 08 September, 2014
BUYER'S NAME :
JOB NUMBER : ITAT25902308
ORDER NO : 01 JULY 2014
STYLE NO/END USE: SKIMMY, T1 MEDUSA, T1.1 MEDUSA WITH RIGID PLATE, T2 TURTLE, T2 PROP, T3 EASY TURTLE, WOPPER, LATERAL VISIBILITY, LUI SONOROUS, LEI SONOROUS, E 44, E 48, ULT ES30, ULT ES60, PSYCHOMOTOR BALL, LABALL, BOA, TERV, KANGAROO, HK SOFT SHAPE, FITTLY, RINKO, AB ANATOMIC SUPER SOFT WEIGHT, B100 TRAINING BALL, PTE TENNIS TRAINING, OVAL BALL, BIG BAG, STRETCHING BLOCK, HEAVY BASE, M30 - M50 BRICK SUPERSOFT, B50 WEIGHTED RING

Note : The accessible substrates on the submitted sample complies with the Lead Content requirements of CPSIA 2008 section 101 (a)(2)(B)

TEST	SAMPLE
Phthalate Content	P
Total Lead Content	P
Lead in Paint and Other Similar Surface Coating	P

P = MEETS BUYER'S REQUIREMENT / F = DOES NOT MEET BUYER'S REQUIREMENT / NR = NO REQUIREMENT / SC=STILL CONTINUOUS / X=NOT PERFORMED / NA = NOT APPLICABLE / LS = LACK OF SAMPLE

The test results relate only to the items tested. The whole and/or part of this test report shall not be reproduced and shall not be shared with third parties, nor to be used for PR activities without the written permission of INTERTEK Test Hizmetleri A.Ş.

The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor k=2, providing a level of confidence of approximately 95%. The uncertainty evaluation has been carried out in accordance with ISO/IEC 17025 and UKAS accreditation requirements. Unless otherwise is specified, all Pass or Fail results are given without uncertainty considered. When uncertainty is taken into account, the result may be borderline. Borderline results need to be re-tested to determine their disposition up to customer's decision. Opinions and interpretations expressed herein are outside the scope of UKAS accreditation. Tests marked (*) in this test report are not included in the UKAS accreditation schedule for this laboratory.



Zübeyde Altürk
COORDINATOR



Neslihan Sözer
Chemical Laboratory



2111

Intertek Test Hizmetleri A.Ş.
 Merkez: Mahalleli Sımsız Cad. No.23 Altıncı Plaza Yenibosna-34119* İSTANBUL
 Phone : +90 212 496 46 46 Fax: +90 212 452 80 55
 e-mail : labtest.turkey@intertek.com
 www.intertek-cg-tur.com
 201496024

Test Method	Results	Requirements
Phthalate Content CPSC-CH-C1001-09.3 : 2010		
Dibutyl phthalate	<60 ppm	TOTAL 0.1% (1000 ppm)
Bis(2-ethylhexyl) phthalate	<60 ppm	
Benzyl butyl phthalate	<60 ppm	
Sum of three phthalate	<60 ppm	
Di-iso-nonyl phthalate	<60 ppm	
Di-n-octyl phthalate	<60 ppm	
Diisodecyl phthalate	<60 ppm	
Sum of three phthalate	<60 ppm	
ppm (part per million) <	=mg / kg =Less Than	Detection Limit =60 ppm =EXCEEDED LIMIT
Total Uncertainty=(±5%)		

Total Lead Content
CPSC-CH-E1002-08 Test Method According to CPSIA
Microwave Digestion Method followed by ICP-OES Determination

	Not Detected	100 ppm(0.01%)
ppm (part per million) <	= mg / kg = Less Than	Detection Limit = 2 ppm
Total Uncertainty=(±3%)		



2111

Test Method	Results	Requirements
Lead in Paint and Other Similar Surface Coating CPSC-CH-E1003-09		
Print	Not Detected	90 ppm
ppm (part per million) = mg/kg < = Less Than Detection Limit = 2 ppm		

END OF TEST REPORT



2111



START DATE 22/07/2014 END DATE 08/09/2014 PAGE 1 of 2

Test Report n° ITAT25902306 of 08/09/2014

APPLICANT

SAMPLE DESCRIPTION Your order Nr.: 01 July 2014
 Style/End use: Skimmy, T1 Medusa, T1.1 Medusa With Rigid Plate, T2 Turtle, T2 PROP, T3 Easy Turtle, Wopper, Lateral Visibility, LUI Sonorous, LEI Sonorous, E 44, E 48, ULT ES30, ULT ES60, Psychomotor Ball, Laball, Boa, Terv, Kangaroo, HK Soft Shape, Filly, Rinko, AB Anatomic Super Soft Weight, B100 Training Ball, PTE Tennis Training, Oval Ball, Big Bag, Stretching Block, Heavy Base, M30 - M50 Brick Supersoft, B50 Weighted Ring
 Requirements: NIL
 Fiber Composition:
 Test Report Number: Nil
 Buyer's Name: TRIAL Srl

TEST METHOD	REQUIREMENT	PARAMETER	RESULT	U/M	LIMITS	IF	ID	NOTES	LAB
12000 - Total Lead in plastic CPSC-CH-E1002-08		Lead	See TURA201496024	%			0,0002	*	03
12001 - Lead content in surface coating CPSC-CH-E1003-09.1 16 CFR 1303		Lead	See TURA201496024	%			0,0002	*	03
12003 - Phthalate plasticizers content CPSC-CH-C1001-09.3:2008		BBP - benzyl-butyl phthalate	See TURA201496024	%			0,003	*	03
		DBP - di-butyl phthalate	See TURA201496024	%			0,003	*	03
		DEHP - Diethyl-hexyl phthalate	See TURA201496024	%			0,003	*	03
		DIDP - Di-isodecyl phthalate	See TURA201496024	%			0,006	*	03
		DINP - Di-isooctyl phthalate	See TURA201496024	%			0,009	*	03



LAB N°0328

Intertek Testing Services (Italy) S.r.l. a socio unico
 Administrative Office Via Aldo Moro, 47 - 20060 Gazzate (MI)
 Operational Office Via Ilio Barontini 22/b - 55018 Scandicci (FI)
 tel. 053965790873 fax 053955791198

TEXTILE TECHNICAL MANAGER

Ilaria Francioni
 ilaria.francioni@intertek.com

START DATE 22/07/2014 END DATE 08/09/2014

PAGE 2 di 2

Test Report n° ITAT25902306 of 08/09/2014

REFERENCE	DESCRIPTION	PARAMETERS	RESULT	UFA	UNITS	U	LO	NOTES	LIM
		DNOP - Di-n-octyl phthalate	See TURA201498024	%			0,003	*	03

Laboratories and accreditations

03: INTERTEK Laboratory Accredited EN ISO/IEC 17025 and CPSIA

The partial reproduction of the present Test Report is not allowed without written authorization of the General Manager.
 The content of the present document refers exclusively to the submitted samples and not to the batch that they want to represent.
 A representative portion of the sample is kept for 90 days. Specimen are kept for 30 days.
 The content of the present document is not subjected to the Directive of the Council of Minister of 25th July 1985 - 85/37/EEC.
 Samples are drawn by customer.
 UM: unit of measurement
 Limits are based on Regulations or Customer's Requirements
 U: The reported uncertainty is the extended uncertainty calculated using a coverage factor of 2 which gives a level of confidence of approximately 95%.
 LO: Quantification Limit

RESULTS MARKED IN RED EXCEED LIMITS
 Sampling is not included in accreditation scope.

Tests marked with star (*) haven't been Accredia accredited.

END OF TEST REPORT



LAB 03579

Intertek Testing Services (Italy) S.r.l. a socio unico
 Administrative Office Via Aldo Moro, 47 - 20080 Cesate (MI)
 Operational Office Via Ito Barontini 22/b - 50018 Scandicci (PI)
 tel. 033965790873 fax 033965791188

TEXTILE TECHNICAL MANAGER

Ilaria Francioni
Ilaria.Francioni@intertek.com